

# KERALA STATE NIRMITHI KENDRA

## NIRMITHI TESTING LABORATORY



CPT CAMPUS, VATTIYOORKAVU  
THIRUVANANTHAPURAM-695 013  
PHONE No. : 2362229

No. 16945

Date: 14.07.2023

No: T5/922/2021-22/RNK-TVPM

Ref: Your request letter dtd 14.07.2023

Testing of: 3 nos of concrete cube supplied for testing  
compressive strength  
Project: Ramachandran Commercial Project at Thirumala

Cash Remittance: Amount ₹1416/- Invoice No. 3809 Date 14.07.2023

To M/s Prime Bricks

TEST RESULTS				
Identification of the Cube	Mix	Date of Casting	Maximum Load taken (kN)	Compressive Strength (N/mm <sup>2</sup> )
TF-C	M40	07.07.2023	870	38.67
TF-C	M40	07.07.2023	880	39.11
TF-C	M40	07.07.2023	870	38.67

Test conducted by:

Verified by: Shana S, Overseer

Signature:

Signature:

COUNTER SIGNED AND ISSUED

For DIRECTOR

Office Seal

# KERALA STATE NIRMITHI KENDRA



## NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU  
THIRUVANANTHAPURAM-695 013  
PHONE No. : 2362229

No. **16946**

No: T5/922/2021-22/RNK-TVPM

Date: 14.07.2023

Ref: Your request letter dtd 14.07.2023

Testing of: 3 nos of concrete cube supplied for testing compressive strength

Project: Ramachandran Commercial Project at Thirumala

Cash Remittance: Amount ₹146/- Invoice No. 9809 Date 14.07.2023

To M/s Prime Builders

### TEST RESULTS

Identification of the Cube	Mix	Date of Casting	Maximum Load taken (kN)	Compressive Strength (N/mm <sup>2</sup> )
FH-S	M30	07.07.2023	780	34.67
FH-S	M30	07.07.2023	770	34.22
FH-S	M30	07.07.2023	740	32.89

Test conducted by:

Signature:

Verified by:

Shana S, Overseer

Signature:

COUNTER SIGNED AND ISSUED

Office Seal

For DIRECTOR

# KERALA STATE NIRMITHI KENDRA



## NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU  
THIRUVANANTHAPURAM-695 013  
PHONE No. : 2362229

No. 16947

No: T5/922/2021-22/RNK-TVPM

Date: 14.07.2023

Ref: Your request letter

Testing of: 3 nos of concrete cube supplied for testing  
compressive strength

Project: Stories in the Sky, Akkalam  
Shear wall and Column (Ramco)

Cash Remittance: Amount ₹1416/- Invoice No. 3814 Date 15.07.2023

To M/s iCloud Homes

### TEST RESULTS

Identification of the Cube	Mix	Date of Casting	Maximum Load taken (KN)	Compressive Strength (N/mm <sup>2</sup> )
1	M <sub>40</sub>	29.06.2023	670	29.78
2	M <sub>40</sub>	29.06.2023	670	29.78
3	M <sub>40</sub>	29.06.2023	680	30.22

Test conducted by:

Signature:

Verified by: Shana S, Overseer

Signature:

COUNTER SIGNED AND ISSUED



For DIRECTOR